

## **Wear Resistance Data GA Premium Stair Nosings**

### **Test method:**

Wear resistant testing was carried out on a stair nosing sample with a fluted and rigid surface.

The test was performed by an independent technology centre in accordance with a SATRA TM391:2016 (modified for stair nosing).

### **Test item:**

Product code GA 1409 in a black anodised surface finish.

### **Test report:**

After 1,000,000 biomechanical footfalls\*: -

Slight sole marking evident on wear surface, no cracking or damage of stair nosing.

\*500,000 downwards abrasion footfalls & 500,000 upwards.

Note 1. A copy of the original test report is available upon request.

Note 2. The results can also be considered relevant to GA Premium CMS Nosings, as the modified back edge has no bearing on the wear testing.

The image below was taken by Gooding Aluminium Ltd., after return of the test sample.



GA Helpline 020 8692 2255 Mon-Fri 8.30am to 5.00pm for professional assistance

[www.goodingalum.com](http://www.goodingalum.com) [sales@goodingalum.com](mailto:sales@goodingalum.com)

©Gooding Aluminium Limited